
 

 

JYP – 0802 

THE DESIGN OF A DESALINATION PRETREATMENT SYSTEM FOR 
BRACKISH GROUNDWATER 

 

A Major Qualifying Project Report 

submitted to the faculty of the 

WORCESTER POLYTECHNIC INSTITUTE 

in partial fulfillment of the requirements for the 

Degree of Bachelor of Science 

 

By 

 

____________________________________ 

Krista Dietz 

 

_________________________________ 

Alexandra Kulinkina 

 

April 30, 2009 

 Approved:  

 

 

____________________________________ 

Professor Jeanine D. Plummer, Advisor 

1. Drinking water 

2. Desalination 

3. Ion exchange 

  



ii 

 

ABSTRACT 

 The goal of this project was to design an affordable, low-energy, and cost effective 

pretreatment process for brackish water that would subsequently be treated by reverse osmosis or 

electrodialysis reversal desalination to produce potable drinking water. The focus of the project 

was the removal of hardness, iron, manganese, and aluminum, which are primary contributors to 

membrane fouling. Alternatives for the removal of these constituents were tested at the bench 

scale. Based on results, a flow-through prototype system consisting of precipitative softening and 

ion exchange was constructed, and a full scale pretreatment system was designed.  



iii 

 

ACKNOWLEDGEMENTS  

Our group would like to thank the following individuals for their contributions: 

 Professor Jeanine Plummer of Worcester Polytechnic Institute for guidance and advice 

throughout the development of the project. 

 Donald Pellegrino and Dean Daigneault of Worcester Polytechnic Institute for laboratory 

assistance. 

 Rachel Gilbert and Steven Granese of Woodard & Curran, Inc. for technical 

recommendations. 

 Frederick Bloetscher of Public Utility Management and Planning Services, Inc. and 

James Finnegan of Woodard & Curran, Inc. for technical review of the design. 

 

This project was completed as a part of the Waste-management, Education, and Research 

Consortium (WERC) environmental design competition sponsored by New Mexico State 

University in Las Cruces, New Mexico. Contestants design solutions for real-world problems 

while developing fully operational bench-scale solutions that are presented to a panel of judges 

comprised of environmental professionals. The contest is held every spring, and consists of 

several environmental problems that participants develop solutions to. Brackish water 

pretreatment was one of these problems. The project was presented and the prototype treatment 

system was demonstrated at New Mexico State University from April 5 – 8, 2009.  



iv 

 

MQP CAPSTONE DESIGN STATEMENT 

 For this project, our group designed a pretreatment system for brackish groundwater to be 

used in conjunction with membrane desalination processes. The pretreatment system was 

intended to remove iron, manganese, aluminum and hardness. In order to determine the most 

suitable removal processes, bench scale experiments were performed to test the effectiveness of 

several removal options. To remove hardness, precipitative softening experiments were 

performed using lime, soda ash and caustic soda. For iron and manganese removal, oxidation 

with chlorine, potassium permanganate and ozone were tested. Ion exchange was also tested 

using a strong cation exchange media for removal of all constituents. Results were evaluated in 

order to determine which treatment options were most suitable for the given feed water 

parameters and effluent quality specifications.  

 After selecting appropriate constituent removal mechanisms, our group designed a 

prototype flow-through pretreatment system to continuously treat a feed stream at a flow rate of 

2.5 gallons per hour. The system consisted of a mixing tank, settling basin, rapid sand filter and 

ion exchange column with in-line static mixers for chemical addition. After testing the prototype 

for effective reduction of contaminants, the system was scaled up to the size of a small municipal 

groundwater system with a total capacity of 1 million gallons per day (MGD). In order to scale 

up the treatment system, standard water treatment design equations and loading rates were used. 

Multiple treatment trains were provided in the full scale design to accommodate for units to be 

taken off-line for maintenance and repairs. Finally, a cost analysis of the full-size system was 

performed, including capital and operation and maintenance costs. It was concluded that the high 

capital cost of the pretreatment system was offset by the decrease in operational costs and 

increase in the lifespan of membrane processes. 

  



v 

 

EXECUTIVE SUMMARY 

 Reverse osmosis (RO) and electrodialysis reversal (EDR) are membrane processes for the 

removal of dissolved constituents from a water source. Both technologies are employed for 

drinking water desalination because of their ability to remove sodium ions. RO is a pressure 

driven system and its efficiency is greatly reduced by foulants precipitating within its pores, 

requiring higher energy input. On average, existing brackish water desalination facilities require 

1,300 – 3,250 kWh of energy per acre-foot
2
 (1 acre-foot = approximately 326,000 gallons). 

Although EDR is not pressure driven, organic and inorganic fouling is a concern for EDR 

systems as well. Therefore, removing constituents that contribute to fouling prior to RO and 

EDR extends the lifespan of membrane processes and decreases operating costs.  

 In this project, our goal was to provide an affordable, low-energy and cost effective 

pretreatment process for the Tularosa Basin Pilot Desalination Facility (TBPDF) in Alamogordo, 

New Mexico. The facility currently utilizes RO and EDR to treat brackish groundwater. The 

primary foulants that contribute to membrane fouling found in the TBPDF feed water are 

hardness, iron, manganese, and aluminum. Initial and target contaminant concentrations are 

presented in Table 1. Aluminum, iron, and manganese target concentrations were provided by 

TBPDF, while the hardness target of 300 ppm as CaCO3 was selected as a concentration that 

does not cause excessive fouling of membranes. 

Table 1 Initial and Target Contaminant Concentrations 

Constituent 
Untreated Influent 

Concentration (ppm) 

Target Concentration 

for RO (ppm) 

Aluminum 0.4 0.1 

Iron 0.5 0.1 

Manganese 0.3 0.05 

Hardness as CaCO3 2649 300 

 

 Multiple unit processes for removal of hardness, Fe, Mn and Al were investigated. The 

treatment options are provided in Table 2 and briefly described in the following sections. Each 

process was tested independently at the bench scale and qualitatively evaluated based on cost and 

efficiency. 

 

 



vi 

 

Table 2 Treatment Options 

Alternatives Constituent Advantages Disadvantages 

Precipitative Softening 

Lime/ 

Soda ash 

Hardness - Inexpensive 

- Decreases total dissolved 

 solids 

- Both chemicals needed when  

 carbonate and non-carbonate  

 hardness present 

- More sludge generated 

- Storage and feeding problems (lime) 

Caustic soda Hardness - Removes both types  

 of hardness 

- Generates less sludge 

- Easy to store 

- Expensive 

- Increases total dissolved solids 

Oxidation 

Chlorine Fe and Mn - Inexpensive 

- Easy to dose 

- Long reaction time 

- Trihalomethane formation 

Potassium 

Permanganate 

Fe and Mn - Efficient 

- Lower capital costs 

- Short reaction time 

- More expensive 

- Need careful dose control 

- May compromise filter performance 

Ozone Fe and Mn - Effective in presence of 

 humic materials 

- Short reaction time 

- No chemicals 

- High energy 

- Onsite generation 

- Need careful dose control 

Activated Carbon Adsorption 

GAC Al - Acts as filter 

- Organics removal 

- Requires regeneration 

PAC Al - Organics removal - Filtering required 

Ion Exchange 

Ion Exchange Hardness 

Fe, Mn, and 

Al 

- Removes all constituents 

- Can handle fluctuating 

flows 

- High quality effluent 

- Many resins available 

- Low energy 

- Al removal requires slightly  

 acidic feed water 

- Highly concentrated waste  

- Low efficiency with high total 

 dissolved solids 

 

 The water at the TBPDF contains 2650 ppm of hardness as CaCO3, 1400 ppm of which is 

in the carbonate form. Lime and soda ash were tested to remove carbonate and non-carbonate 

hardness, respectively. Caustic soda was also tested as an option that removes both hardness 

types at a pH of 10. After performing laboratory experiments, it was concluded that lime or soda 

ash did not significantly reduce hardness beyond that achieved through pH adjustment. In 

addition, precipitative softening with caustic soda reduced iron and manganese concentrations 

simultaneously with hardness removal.  



vii 

 

 For iron and manganese precipitation, oxidation with chlorine, potassium permanganate 

and ozone were tested. Chlorine was effective at reducing both contaminants after a significant 

contact time. Potassium permanganate proved ineffective in this application, potentially due to 

the form of KMnO4 from which the stock solution was produced. Ozone effectively reduced iron 

to the desired concentration after a relatively short contact time, but not manganese. After 

evaluating oxidation results, it was concluded that oxidation can be expensive and can be omitted 

from the pretreatment process. 

 Ion exchange was also tested as a hardness removal alternative. Ion exchange is a 

reversible chemical reaction where an ion in solution is exchanged for a similarly charged ion 

attached to ion exchange media. It effectively reduces hardness as well as iron and manganese at 

low concentrations and aluminum at slightly acidic conditions. From testing a strong cation 

exchange resin, it was concluded that ion exchange is a practical pretreatment technology for the 

TBDF, however, at the initial hardness level of 2650 ppm, frequent regeneration of resin is cost 

prohibitive. 

 After extensive research and evaluation of laboratory testing results, it was concluded 

that ion exchange is the most practical pretreatment option because it has the potential to remove 

all constituents of concern from the feed stream. To increase the efficiency of ion exchange in 

this application, precipitative softening using caustic soda was chosen as a preliminary treatment 

step. Reducing the hardness to 1000 ppm with NaOH prior to ion exchange increases the bed 

capacity from 38 to 100 bed volumes.  

 A prototype pretreatment system consisting of a mixing tank, settling basin, rapid sand 

filter and ion exchanger was developed for a flow rate of 2.5 gallons per hour. pH of the feed 

water is adjusted to 10 with NaOH in the mixing tank to allow for precipitation of some 

hardness, iron and manganese. After settling and filtration of the precipitates, the pH was 

lowered to approximately 6.5 with HCl prior to ion exchange to allow for effective removal of 

aluminum, which requires slightly acidic conditions. The system was tested using a prepared 

water sample with constituent concentrations similar to those of the TBPDF. The results of the 

test run are presented in Table 3. According to the test run results, the prototype system was 

successful at reducing all constituents to below the desired concentrations listed in Table 1. 

 



viii 

 

Table 3 Prototype Test Run Results 

Constituent 
Initial Conc. 

(ppm) 

Conc. after Sand 

Filter (ppm) 

Final Conc. after Ion 

Exchange (ppm) 

Hardness (as CaCO3) 2650 ~500 ~50 

Iron 0.50 < 0.1 < 0.1 

Manganese 0.37 < 0.1 <0.05 

Aluminum 0.59 <0.05 <0.05 

 

 Using the results of the pretreatment system, a full-scale system with a capacity of 1 

million gallons per day (MGD) was designed. In the full-scale system, multiple treatment trains 

were utilized to allow units to be taken off-line for backwashing, maintenance or repairs. Design 

parameters of the full-scale system are listed in Table 4. 

 

Table 4 Full-Scale Design Parameters 

Unit 
No. of 

units 
Flow rate 

Det. Time 

(min) 

Dimensions 

(ft) 

Potential 

Material 

Design 

considerations 

Mixing 

tank 
2 694 gpm 10 

Diameter – 10 

Height – 12 

Concrete; 

HDPE 

NaOH 

addition/storage 

Settling 

basin 
4 1 gpm/ft

2 
90 

Length – 30 

Width – 7.8 

Depth – 12 

Concrete; 

HDPE 

Manual/automatic 

sludge removal; 

Sludge disposal 

Sand 

filter 
4 4 gpm/ft

2 
N/A 

Length – 9 

Width – 6.5 
Concrete 

Backwash 

system/waste 

Ion 

exchange 
12 N/A 5 

Diameter – 4 

Height - 5 

Concrete; 

HDPE; 

Fiberglass 

HCl addition/storage; 

Backwash system 

 

Disposal of the concentrated waste is a serious concern for all water systems, but even 

more so for those treating brackish water. Irresponsible discharges of concentrated salt wastes 

contaminate receiving waters, such as rivers and lakes, make soil much less fertile, and raise 

concerns for long-term environmental effects of salt accumulation. Several brine disposal options 

were considered including municipal sewers and deep well injections. Another option suitable 

for arid climates is pumping the brine into solar evaporation ponds. Although this disposal 

method requires a large area and impervious ground cover to protect the groundwater from 

contamination, evaporation ponds are a suitable option for the New Mexico climate with low 

rainfall and steady evaporation rates. 



ix 

 

 Potential public concerns associated with construction and operation of the full-scale 

facility were also addressed in this project. Desalination technologies raise several concerns 

including energy consumption, waste disposal, and social and environmental impacts. Overall, 

the primary advantages of the pretreatment system are the enhanced performance and reduced 

operating costs of membrane processes. Factors such as meeting all federal and state regulations 

and providing responsible waste disposal solutions serve as additional ways to justify the need 

for brackish water pretreatment in the eyes of the public. 

 In conclusion, precipitative softening in conjunction with ion exchange was determined 

to be a suitable pretreatment process for brackish water desalination. The system provided high 

removal of fouling constituents ensuring optimum performance of membrane processes. 

Reducing foulants significantly increases the lifespan of RO membranes and reduces energy 

requirements for their operation. Although the initial capital cost of the pretreatment system was 

estimated to be relatively high, it was concluded that this cost was offset by the decrease in 

operational costs and increase in the lifespan of the membrane process. Membrane pretreatment 

systems such as our design help make desalination a more attractive alternative for producing 

potable drinking water.  



x 

 

TABLE OF CONTENTS  

Abstract ........................................................................................................................................... ii 

Acknowledgements ........................................................................................................................ iii 

MQP Capstone Design Statement .................................................................................................. iv 

Executive Summary ........................................................................................................................ v 

List of Figures ............................................................................................................................... xv 

1. Introduction ................................................................................................................................. 1 

2. Background ................................................................................................................................. 2 

2.1 Water Sources ....................................................................................................................... 2 